SmallRig

Cage Kit for Sony BURANO
Z&[e CineAltaB AEIEEMH

Operating Instruction / #24E#E5|




- Thank you for purchasing SmallRig's product.
RUSHEMIE SmallRig P&

- Please read this Operating Instruction carefully.
fERAFRZE, BEFRRDRIREES.
- Please follow the safety warnings.

EERMAESRTINUEERRIEESIREIES.

In the Box / 358

Monitor Mount x 1
SRR

Left Side Plate Right Side Plate  x 1
MR

Top Plate Bottom Plate x1
TR AR

—

15mm Dual Rod Clamp x 1 15mm Rod
15mm MEEFR 15mmE

Right Rear Side Plate x 1
AENR

HDMI Cable Clamp ~ x 1
HDMI %32

15mm Baseplate
15mm E L

888688
8888888

1/4"-20 screw (long) x 13
V47 -20 8842 (K5R)




8¢

1/4"-20 screw NATO Rail to 15mm Wireless Video Transmission
(short) x2 Rod Clamp x1 Mounting Bracket x1
1/4"-20 4% (53%) BREESL EfezR

Operating Instruction x 1 Guarantee Card

BRAEIES| RIEF

Specifications / =R 2%

Product Dimensions 10.3 x8.7x8.1in
FRRY 262.0 x 222.0 x 207.0mm

Product Weight 64.1 +0.3502
FTRES 1817.7+10.0g

Material(s) Aluminum Alloy, Silicone, Stainless Steel, Wood
27004 BEE. RNEN. =R A
Compatibility Sony BURANO

REM FJE CineAltaB

= Specifications subject to change without prior notice. Please refer to the physical
product for the most up-to-date information
BARSHINENS, USSR, BASITEM.




Product Details / F=@N4A

(@ 1/4"-20 Threaded Hole
1/4"-20 84531

(& H21 NATO Rail
H21385

(@ ARRI Dovetail Clamp
[BEZi0=1]

ARRI 3/8"-16 Threaded Hole

[SESSEN

(2) 3/8™16 Threaded Hole
3/8"16 843

(® H18 Cold Shoe
H18 &

Allen Wrench
NBRF

(3)1/4"-20 Locating Hole
174'-20 FEAFL

(® ARRI Rosette
RIS
(® 15mm Rod Clamp

15mm &K

@ QD Socket
QD #N




11 1] #+- @ 3/8-16 Threaded Hole

il 3/8"-16 42407,

- 1/4°-20 Threaded Hole
1/4"-20 424731

Installation Instructions / L35 8

*The package does not include
the camera

ENNSESE

*Use long 1/4"-20 screws
fERER1/4-20 482,




9 Top Plate
TRHR

+Use long 1/4"-20 screws.
FERKR1/4"-20 182,

e Left Side Plate
R

*Use long 1/4"-20 screws.
FEFISAR1/47-20 8822,




© Right Side Plate

= Use long 1/4"-20 screws
ERKR4"-20 82,

O Right Rear Side Plate
AEMR

= Use long 1/4"-20 screws.
fERR1/47-20 822,




@ HDMI Cable Clamp

@ 15mm Dual Rod Clamp
15mm REE kR

*Use Short 1/4"-20 screws.
FEFIREAR1/4"-20 B8 22,




Q Top Handle




@ Monitor Mount
IR

@ 15mm Baseplate
15mm SNEEEE

I
D Slide In /7 BA




If you need to mount the 15mm Baseplate to the ARRI dovetail plate, please
do not remove the 1/4"-20 screws on the bottom four corners. If you need to
use a quick release plate such as Manfrotto on the 15mm Baseplate, please
remove the 1/4"-20 screws in the four corners of the bottom and store them
in the corresponding positions on the bottom to prevent loss.

WG 15mmRE RELERIINGRER L, 150IREEEN MEE1/4"-20
B98RZ, MHE15mMMREFREEREEESIEIR, HI9REINMEEN
1/47-20 BYRLLRENFHAEF R AT EBG IEFRK.

1/4"-20 Screws
1/4'-20 9242

1/4"-20 Screw Storage Holes
1/4"-20 $RL2 0577 5L

@ noTE/ EE
1. Remove the top handle to be compatible with the Sony FX9 top handle
& EFRIFHETREBREBFIOLFR.
2. Please install the included Wireless Video Transmission Mounting Bracket

according to the actual needs.
MBI ENE S IRIBIRIB SRR R




Manufacturer Email: support@smallrig.com

Manufacturer: Shenzhen Leqi Innovation Co., Ltd.

Add: Rooms 101, 701, 901, Building 4, Gonglianfuji Innovation Park, No. 68, Ping'an Road,
Dafu Community, Guanlan Street, Longhua District, Shenzhen, Guangdong, China

HER: R RESIIFRHARAT

Hot: PETFRERIHREXBTEA S X FRIg58 SHEERIE4ME101. 701, 901

Consignor: Shenzhen LC Co., Ltd
Add: Room 201, Building 4, Gonglianfuji Innovation Park, No. 58, Ping'an Road,
Dafu Community, Guanlan Street, Longhua District, Shenzhen, Guangdong, China.
I RERHEERAT)
IERERITHRERAETEA B4 K FRIZ58 SHEKBEREAHRE4M5F201

IATITEE: GB/T 26572-2011
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LETRI @ %
Q@ FACILE + “ B"AEE -
Boite 1 Papier 5 TRI hEFE

Séparez les éléments avant de trier Made in China




